
OWNER S MANUAL’

CAUTION

Please read all instructions in this manual before
use the equipment and keep the manual well.

Leg Extension
/Seated Leg Curl



Cautions

In order void es and property dam sto a human injuri age , before th s of thise u e series

equipment please the following mportant notices, read i .

1. Before u fse o the e ent pleasequipm read this Owner’s Manual carefully  The.

equipment should be assembled strictly following the relevantand used instructions

in this m and can not change an ponents oranual, y of its com disassemble t f eelyi   r .

2. It should ns ed thatbe e ur all e e b fully aware ty warnings andus rs hav een of the safe

precautions before they exercise on e e entth quipm .

3. Too loose-fitting clothing can not be worn  and sports shoes should be t while, pu  on

exercising.

4. The equipment should be a ly examined beforec reful training If there i ge. s dama ,

please do ot try  o pair it by yourself  Please ct yournot use it and do n t re . conta

supplier in time. It is necessary to inform af ert -sales service personnel as soon as

possible to get the ac repairedm hine .

5. Make sure the selector pin has fit well in its position before exercising and do not use

selector pin o ne coupled with th nt to o yther than the o is equipme av id an

injury.(Apply to le stationsing with cable)

6. The equipment should be c indoors and make sure that thepla ed , ground s f ati l , and

there are spaceenough around uipment for s to c e o thethe eq u er exer is n machine

freely.

7. Before u t machine  please check the cables to ensing  he , sure that cable is in the

groove o ey  and attention sh e paid ally tof pull , ould b especi the end f cableo . (Apply

to single t with cablesta ion )

8. Only origina ched or m t rlly atta anufac ure provided w s ac can be used in thiseight t k

3



manufacturers’ weight stack plate. (Apply to single station w h bleit ca )

9. Child and ot lowed to be too lo t equipment while t s in usingpet are n al c se to he i  i .

10. If exerciser feels dizzy or physical pain w ng he or should s ophile traini she t

exercising immediately and ult a d rcons octo .

11.The equipment should be ll d fined e and r dused in a we e plac unde well manage and

monitored t e equipment ownerway of  h .

Before u t equipment please consult your physician ss expert andsing  he and fitne ,

must be to read all tsure he if cations in this ownerspec i ’s manual  Ma. nufacturer will

not be held responsible  or y personal injury and property loss resulted from thef an

incorrect use t productsof  he .

equipment and can not increase  he eightt w of weight stack by use of other

4



Equipment Schematic

Back cushion

Support frame

Leg pads

Cam holder

5

Door Frame

Turret



Fitting instructions

1. When strip f  theo f wrappage around the surface of equipment, be a ,should c reful  do

not hurt chine with knife atches on the surfacethe ma scr .

2. When moving this equipment  a c ent number of personnel should be, suffi i used to

prevent the equipment from collision  or to avoid the s caused by per nel, injurie son

shortage.

3. Prior to t of the equipment  make sure that he p ts are ete  noinstalla ion , all t ar compl ,

missing hardware.

4. When install the equipment s o or more s s working tog to, hould have tw per on ether

ensure the accurate location of parts assembly.

5. When install the equipment should pay attention to ssembly instructions tothe a

prevent component fitting to a w some om onents being omittedrong place or c p .

6. The suitable in ation tool ould be used to avostall s sh id the equipment damages or

human injuries c s by the use of appropriate tools in on processau ed in the installati .

7. If need  o ve equipment  the movement must be af tion oft mo , ter the comple

installation  The equipment can t e m he. no  b oved w n  he s lation process hat in tal sn’t

finished or locking hnut asn’t been  ig tenedt h up.

8. Attention ce of fa c ing nut when the vshould be paid to the sequen stening lo k , o erall

installation of the quipment is no shed should no hten up the nut that ise t fini , t tig

being installed  After the whole. machine is properly fitted the lotogether, cking nuts

can be tightened p o by oneu ne .

9. Before st llation the cable rminals should hecked to make sure whetherin a te be c they

are firm. (Apply to ingle st tion bles a with ca )

10.After the completion of installation s rt t initial trial o he e ent with, ta he f t quipm gentle

6



the machine If something s is found with ment that. unu ual the equip , it is necessary

to check the equipment carefully  identify the probl s and, em reinstall it.

Warranty

* : FramTen years  Main es

* y : , , , eight p , , wiOne ear  Bushings  Pivot bearings  guide rods W late cams s vel welding

parts Pull, -pin components

* ar: F , ubber gr , , .Half ye inish  r ips  belt cables

*Three Months  upholstery:

force Make t that  he t is w y normity before. cer ain t equipmen ithout an ab normally use

77



Assembly step1

8

Steps No. Description Specifications Qty

001 Frame 1

027 Hexagon socket countersunk head screws M12*30 4

032 Flat washer M12 4

033-1 Spring washer Φ20*Φ10.5*2 4

19 Hex socket head cap screw M12*30 4

23 Spring washer M12 4

28 Plain washer Φ20*Φ10.5*2 2

29 Plain washer Φ24*Φ13*2.5 4

93 Hex socket head cap screw M10*90 2

100 Spring washer M10 2

1

-1



Assembly step2

Steps No. Description Specifications Qty
33-2 Main frame 1

35-2 Turret 1

36-2 Cam holder 1

38 Swing span 1

46 ShaftⅡ Φ25*247 1

79 End cover Φ60.5*15（gray） 1

91 Countersunk hex socket screws M8*25 1

103 Circlips for shaft Φ25 2

2

9

-2

-2

-2



Assembly step3

Steps No. Description Specifications Qty

28 Plain washer Φ20*Φ10.5*2 2

39 Stretching rack 1

40 Kick stand 1

43 Adjustment lever 1

45 ShaftⅠ Φ25*112 1

48 Adjustment plate 207*235*67*8 1

67 Iron-based bushing Φ22*Φ16*10 2

68 Copper-based bushing Φ38*Φ25*18 2

79 End cover Φ60.5*15（gray） 2

89 Hex socket head cap screw M10*25 1

91 Countersunk hex socket screws M8*25 1

100 Spring washer M10 2

103 Circlips for shaft Φ25 3

3

10



Assembly step4

11

Steps No. Description Specifications Qty

28 Plain washer Φ20*Φ10.5*2 4

30 Nylon insert lock nut M10 2

34-2 Support frame 1

41 Left handle frame 1

44 Right handle frame 1

90 Hex socket head cap screw M10*35 2

121 Back adjusting bracket 1

4

-2



Assembly step5

12

Steps No. Description Specifications Qty

49 End ring Φ52*Φ21*3 1

55 Spring Φ1.4*Φ12.5*70 1

69 Rotary knob Φ41*30.5*M10 1

73 M20 nut M20*1.5*16*Φ10.5 1

80 End cover Φ50*15（gray） 1

91 Countersunk hex socket screws M8*25 1

104 Leg pads Φ160*Φ41.4*480 2

5



Assembly step6

13

Steps No. Description Specifications Qty

22 Spring washer M8 6

27 Plain washer Φ16*Φ8.4*1.6 6

97 Hex socket head cap screw M8*30 2

98 Hex socket head cap screw M8*55 2

119 Seat pad 1

120 Back cushion 1

122 hexagonal socket head cap screw M8*40 2

6



Assembly step7

Steps No. Description Specifications Qty

83 Cable set 1

14

83



Assembly step8

15

Steps No. Description Specifications Qty

001 Frame 1

002 Guide rod 2

003 Guide rod fixing sleeve 2

014 Bumper φ38*φ21*10 2

016 Bumper φ62*φ20*26 2

017 Guide rod upper cap 2

020 Select Pin Set 1

021 Hexagon Socket Set S with Cone M8*20 2

028 Split Washer d=20 2

85 10lb Top Weight 254*100*25.4 1

86 20lb weight stack plate 123*439*25.4 13

8



Assembly step9

16

Steps No. Description Specifications Qty

005 Left Shield 2

006 Right Shield 2

007 Side Shield 2

008 Rear middle Trim 1

009 Front middle Trim 1

010 Tay 2

011 Connecting strip 4

022 Cross recessed countersunk head screw ST4.2*13 16

024 Hexagon socket countersunk head screws M5*25 2

029 Flat washer Φ10*Φ5.3*1 2

9



17

Cable Route Diagram

Cable Limiting Post

Correct

Cable Limiting Post

Wrong

83



Exploded View

18

-1

-1

-1

-1

-1



Exploded List

19

No. Description Specifications Qty

001 Frame 1

002 Guide rod 2

003 Guide rod fixing sleeve 2

004 Pulley baffle 1

005 Left Shield 2

006 Right Shield 2

007 Side Shield 2

008 Rear middle Trim 1

009 Front middle Trim 1

010 Tay 2

011 Connecting strip 4

012 Pulley set φ89*25.8 1

013 Pulley set φ114*32 1

014 Bumper φ38*φ21*10 2

015 Floor mat 2

016 Bumper φ62*φ20*26 2

017 Guide rod upper cap 2

018 Hook stop collar 2

019 Single Side glue cushion 25*35*3 1

020 Select Pin Set 1

021 Hexagon Socket Set S with Cone M8*20 2

022 Cross recessed countersunk head screw ST4.2*13 56

023 Button Head Inner Hexagon Bolt M8*16 4

024 Hexagon socket countersunk head screws M5*25 2

025 Hexagon socket countersunk head screws M10*50 1

026 Hexagon socket countersunk head screws M10*60 1

027 Hexagon socket countersunk head screws M12*30 4

028 Split Washer d=20 2

029 Flat washer Φ10*Φ5.3*1 2

030 Flat washer Φ16*Φ8.4*1.6 4

031 Flat washer Φ20*Φ10.5*2 4

032 Flat washer Φ24*Φ13*2.5 4

033-1 Spring washer M12 4

034-1 Nylon nut M10 2

035-1 Nut M5 2

036-1 Stopple Φ10*Φ5.3*1 1

037-1 Elastic cylindri cal pin φ10*45 1



E
x
p

lo
d

e
d
 V

ie
w

2
0

- 2

- 2

- 2

- 2

- 2

- 2

- 2
- 2

- 2

- 2

- 2

- 2

- 2
- 2

- 2

- 2

- 2

34 - 2



Exploded List

21

No. Description Specifications Qty

17-2 Hex socket head cap screw M8*20 4

18-2 Hex socket head cap screw M10*50 1

19-2 Hex socket head cap screw M12*30 4

21-2 Spring washer M6 3

22-2 Spring washer M8 10

23-2 Spring washer M12 4

25-2 Big washer Ф24*Ф8.4*2 2

26-2 Plain washer Ф12*Ф6.4*1.6 3

27-2 Plain washer Ф16*Ф8.4*1.6 8

28-2 Plain washer Ф20*Ф10.5*2 11

29-2 Plain washer Ф24*Ф13*2.5 4

30-2 Nylon insert lock nut M10 4

33-2 Main frame 1

35-2 Turret 1

36-2 Cam holder 1

37-2 Index arm 1

38 Swing span 1

39 Stretching rack 1

40 Kick stand 1

41 Left handle frame 1

43 Adjustment lever 1

44 Right handle frame 1

45 ShaftⅠ 1

46 ShaftⅡ 1

47 Adjusting plunger 1

48 Adjustment plate 1

49 End ring 1

50 Left adjustment quadrant 1

51 Right adjustment quadrant 1

52 Counter weight 1

53 Rod shaft 1

54 Torsion spring 1

55 Spring 1

56 Spring 1

57 Adjusting handle 1

58 Fixed axle 1

59 Reed nut M6*Ф20.8*10 3

60 Handle grip 3

61 Rubber bumper 1

63 Rubber bumper 2

64 Rotary locating bush 1

66 Rubber mat 2



Exploded List

22

No. Description Specifications Qty

67 Iron-based bushing 2

68 bushing 2

69 Rotary knob 1

70 Pulley 1

71 Wide pulley 1

72 Connector 1

73 M20 nut 1

74 Steps rolling bearing 8

79 Aluminum end cap 2

80 Aluminum end cap 1

81 Round tube stopper 1

82 Rubber bumper 1

83 Cable set 1

84 20lb weight stack plate 1

85 10lb Top Weight 1

86 20lb weight stack plate 13

88 Cross recessed countersunk head screw M5*10 4

89 Hex socket head cap screw M10*25 6

90 Hex socket head cap screw M10*35 2

91 Countersunk hex socket screws M8*25 3

92 Hex socket head cap screw M10*70 1

93 Hex socket head cap screw M10*90 2

94 Hex socket head cap screw M6*10 1

95 Hex socket head cap screw M6*20 2

96 Hex socket head cap screw M6*30 1

97 Hex socket head cap screw M8*30 2

98 Hex socket head cap screw M8*55 2

100 Spring washer M10 10

101 Limiting screw M10*18*Ф8 1

102 Split washer d=6 2

103 Circlips for shaft Ф25 5

104 Leg pads 2

107 Weight selector rod 1

108 plastic washer 1

109 hexagonal socket head cap screw M6*25 3

110 aluminium end cap 3

111 plastic ring 3

112 aluminium ring 3

113 aluminium baffle ring 3

114 hexagon socket set screw with cone point M5*5 6



Exploded List

23

No. Description Specifications Qty

34-2 Support frame 1

117 sliding sleeve 2

118 Elliptical tube stopper 1

119 Seat pad 1

120 Back cushion 1

121 Back adjusting bracket 1

122 hexagonal socket head cap screw M8*40 2



Maintenance Attentions

Daily Maintenance ( )Basic Maintenance

1. Clean the seat pad b ck pad and cushion with ater and soft cloth order, a warm w in

to avoid s ethe w at erosion t s componento the e .

2. Clean the frame with warm water and soft cloth.

3. Cleaning chrome at parts  wipe them hol moistened o t c thpl ed : with alco s f lo .

Monthly M enanaint ceMonthly M enanaint ce ( ainte )Basic M nance

1. Check t m ssion cab k the ght ss and s on of erans i le. Chec ti ne abra i the cabl

( sur e, , di s on).disrepair of the fac bend stortion and o (Apply to sing stat withle ion

cable)

2. Check guide and wipe it with s er cloth and alcohol  and l c itrod, oft dust , ubri ate by

anticorrosive oil but please don, ’t let e c s ve a c ulated on rodx es i oil c um . (Apply to

single s at tion with cable)

3. Check w t stack to any damagedeigh know if there is steel plate which caused by

too much force or friction on rod. (Apply to sing tat with cablele s ion )

4. Check pulley on whether its groove surface is clean and whether it runs smoothly.

(Apply t ion witho single stat cable)

5. Check bol ng p ts  W m with alcohol and anticorrosive oilts and fixi ar . ipe the .

Further Maintenance

1. Check w olts on ba c frame e l ose springshether b si becom o , have damaged and

the tightness of drive cable.

2. Check if there is rust or paint loss on main frame and basic rack clean out rust, , by

sand paper nd then cover i t same color paint from  he s e supplier, a t wi h t am .

3. Clean and c te e p elubri a ev ry bearing, and kee quipment ork smoothlyw .

4. Check w t oil cylinder suffers oil leakagehether  he .

22



Weight stack label instructions

1 Wipe front surface of weight stack

2 Peel off back sheet adhesive side from label and make sure

that the label remains attached to the application tape

3 Aline the center hole of label with the weight stack

4 Line up the first label to hole on top plate

5 Make sure label is straight and slowly press into place

6 Gently remove application tape and rub each label firmly against

the weight stack

7 Allow labels to stand for 24 hours to allow adhesive to cure fully

. .

. ( )

.

. .

. .

. .

.

.

. .

center hole



bsl

190

bsl

170

bsl

150

bsl

90

bsl

70

bsl

50

bsl

30

lbs

10

bsl

130

bsl

110

gk

86 2.

gk

77 1.

gk

68

gk
40 8.

Kg
31 8.

gk

gk

kg

4 5.

gk
59

gk
49 9.

13 6.

22 7.

bsl

210

bsl

270

bsl

250

bsl

230

gk

93 5.

gk

122.5

gk

113.4

gk

104.3

290 .

bsl gk

131 5.

bsl

190

bsl

170

bsl

150

bsl

90

bsl

70

bsl

50

bsl

30

lbs

10

bsl

130

bsl

110

gk

86 2.

gk

7 7 1.

gk

68

gk
40 8.

Kg
31 8.

gk

gk

kg

4 5.

gk
59

gk
49 9.

13 6.

22 7.

bsl

210

bsl

270

bsl

250

bsl

230

gk

93 5.

gk

122.5

gk

113.4

gk

104.3

290 .

bsl gk

131 5.






